
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 

<. ,,i,i-.c ';E;.-?'> Teputzotlan, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINGTD EV10204 TI PE 3 1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTlFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANLIFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND RFQUIREMENTS GlVEN IN ONE OR MORE OF THE 

FOLLQWING STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA E D I C I ~ N  ) 

API 598 - VALVE INSPECTION AND TESTING API 6 0  - PLPELINE VALVES - GATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES, FLANGED AND WELDINC ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DNENSIONS OF VALVES ANSl B16-11 - FORGED F IlTíNGS, SOCKET - WELDMG AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AP1 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSSSP6I - PRESSURE TESITNG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC031A08MAB830000M 
(Código) 

Deserintinn 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 - . . . . -. . . - 
1)rYCnpcion CAST S1 k:E:I. CATE \'AL\'L' 150 CI.ASS 

OAI.V('L.4 COJIPCERTA DE. ACERO FI'FIDIDOCLASE 150) 
VALVEWITH U>W EMISSlON CONTROL (SO PPM'S MAX.1 (VALWLA SUMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUGiiNAS (SO PPM'S MAX.) ) 

PRESSURE TEST SlDE (LACO) 
(PRUEBAS DE PRESION) 1 2 

I HYDROSTATIC IPSI) I 150 
450 

(HIDROSTATICA) N A l  
PNEUMATIC (PSI) I 80 80 

(NEUMATICA) 

L 
FACIO-21 REY "3' 

CERTlFlCADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

J&ica G d a  

MECHANICAL TESTS (PROP. MECANICASI 

TENS YlELD E L G  RED BHN 

KPSl KPSl % Va 
CVNB IST 2ND 3RD AVC 

83.96 45.97 3 0  4 9  167 

74.53 43.21 2 7  50 161 

73.81 48.87 2 8  4 7  1 6 6  

CHEMICAL COMPOSITION 1%) COMPOSICIÓN QUIMICA (%) 

I ITEM HEAT NO. M.)T&RM,AL 
(PARTE) ( C O M A )  

BODY WH34178 ASTMA-2161WCB 
CUERW 

BONNET WH342W MTMAJlónVCB 
BONETE 

WEDGE WH34203 ASTMA-216wCB 
DISCO 

C S v Mn P s i  Ni Cr M0 CU Cb 
0.201 0.880 0.027 0.010 0.373 0.015 0.013 0.001 0.026 0.003 

NomIYated to (Normalirado a) 930 Temuer to (Temole al 650 Enfiado en aire. 
0 .220 0.922 0.035 0.018 0.409 0.080 0.029 0.001 0.025 0.005 

Nomlizated lo Momlizado al 930 Temoer to (Temple a) 650 Enfiado en aire. 
0.181 0.860 0.025 0.013 0.454 0.060 0.029 0.059 0.008 0.005 

Nomlizat~d to (Nannalizado al 930 Temwr to (Temole al 650 E~3%do en aire. 


